CIRCULAR SAW

W-620




REF |[PART NO. |DESCRIPTION QTY |REF |PART NO. DESCRIPTION QTyY .

1 9570500 |WASHER 341 6100019 PARALLEL KEY 1
2 9020560 |PHILLIPS PAN SCREW M5X60 3|42 6110019 GEAR SHAFT 1
3 9060414 |TAPPING SCREW (B) M4X14~ 2{43 6820078 GEAR CASE COVER 1
4 9020540 |PHILLIPS PAN SCREW M5X40 1144 9150516 FLAT TAPPING SCREW (S) M5X16 4
5 9570500 |WASHER 1{48 969235003 |BALL BEARING #6003LLU 1
6 9060422 |TAPPING SCREW (B) M4X22 5146 6150084 BUSH 1
7 6910155 |NAME PLATE 1147 6180020 TENSION SPRING 1
8 6080614 IMOTOR HOUSING 1|48 6880071 LOWER GUARD 1
8-1 |9140514 |PHILLIPS PAN SCREW M3X14 4|49 6830127 LEVER 1
8-2 16150077 |GUIDE PLATE 2|50 9570400 WASHER 1
8-3 |9405012 [SPING PIN 5X12 4|51 9040412 TAPPING SCREW (S) M4X12 1
8-4 |6130226 (SPINSERT M5 4152 6150093 BEARING PLATE 1
9 6830114 |HANDLE COVER 1153 9040412 * * |TAPPING SCREW (S) M4X12 3
12 |6550106 |TRIGGER SWITCH 1|54 6940042 OUTER FLANGE 1
13 5080416 |[TAPPING SCREW (B) M4aXis 2155 6540041 INNER FLANGE i
14 |6560067 |CORD CLAMP 1|56 6900079 CONED DISK SPRING 1
i5 |6560044 |CORD HOLDER 1157 6130200 HEX HEAD BOLT M5Xi5 i
16 |6520221 CORD ASS'Y AWG#16X2X2 1|58 9240515 WING BOLT M5X15 1
17 |6570107 |BRUSH CAP 2|59 6180004 COMPRESSION SPRING 1
18 |6540213 |CARBON BRUSH SET 1|60 6950027 PIVOT BRACKET i
19 |6570019 |BRUSH HOLDER 2|61 6830120 KNOB 1
20 (6500098 |FIELD COIL 1{62 9560800 WASHER 1
21 |9550500 |SPRING WASHER M5 2j63 9040412 TAPPING SCREW (S) M4X12 1
22 |9060560 |TAPPING SCREW (B) M5X60 2|64 6880097 FRONT COVER 1
23 |6490029 |FAN CASING 1185 8830124 |HANDLE 1
24 [969235005|BALL BEARING #6200LLB 1|66 9570800 WASHER 1
25 |9791029 |DUST SEAL 1167 6950023 ELEVATING BRACKET 1
26 6030109 |ARMATURE 1168 6950028 SCALE "INCH" 1
27 |6900124 |WASHER 1]69 6130225 "T" TYPE BOLT 1
28 |969235004 |BALL BEARING #6002LLB 1|70 9190830 HEX HEAD BOLT M8X30 1
29 |6880068 |SAFETY GUARD 1|71 6370016 RUBBER STOPPER 1
30 [6120088 |RUBBER KNOCK 1)72 6900076 BUSH 6X5 1
31 [6100018 |LOCK SHAFT 1173 9220616 HEX SOCKET HEAD BOLT M6X16 1
32 |9500700 |RETAINING RING E-7 1174 9140510 PHILLIPS FLAT SCREW M5X10 4
33 |6180049 [COMPRESSION SPRING 1175 6010027 BASE PLATE 1
34 |6920082 ["RYOBI" MARK 1]— 6560002 CONNECTOR 1
35 (9911010 |NEEDLE BEARING 1{— 6560022 TERMINAL 2
36 |9511500 |RETAINING RING S-15 1

37 |6900593 |[THRUST WASHER 1}

38 |6900293 |THRUST WASHER 1|500 |6240123 SINGLE-END WRENCH 13

39 6200014 |FINAL GEAR 1{502 }6072043 SAW GUIDE FENCE 1
40 |6180023 |TORSION SPRING 1|510 |6651593 7 1/4" SAW BLADE 1
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